
        Cautions: 
        1. Samples as supplied to the laboratory have been tested.The laboratory authority does not bear any responsibility as to the representative charecter of the samples to be tested. 
        2. It is recommended that the samples are sent in a secure and sealed cover/packet/container under signature of the competent authority. 
        3. In order to avoid fraudulent fabrication of the test results, it is recommended that all test reports should be collected by duly authorized person and not by the contractor/supplier. 
        Observation on Specimen(if any): 
        1. 
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        Note :[1 Mpa = 145 Psi, 1 kg/cm2 = 14.223 psi]     Laboratory Technichian                                                       Test Performed By                                                   Vetted By 
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MILITARY ENGINEER SERVICES (MES)
TEST RESULTS FOR TENSILE STRENGTH OF PLAIN/DEFORMED/RIBBED COLD TWISTED M.S. BARS

Job No :  10/2021-2022(Steel) Copy No. :  03
Name of Client :  GE(Army) Chattogram. Sample Specimen :  Length 600 mm Dia 16mm
Ref Itr No :  CEA/697 of 2019-2020/10/E-6 Dt.14July'2021 Sample Grade :  60
 Project Name  :  CEA/697 of 2019-2020  Frog Mark  :  RSMB420 DWR
 Date of Collection  :  Sunday, 18 July, 2021
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kn
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psi
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8inch 5d** 8inch 5d**

1 0.63
16

0.633
16.071

0.3116
201.0619

1.07
1.592

21114.16
93.92

67750
467

30066.09
133.74

96475
665

19

2 0.63
16

0.633
16.071

0.3116
201.0619

1.07
1.592

1.07
1.592

21725.64
96.64

69713
481

69208
477

30306.64
134.81

97247
670

96845
668

15.5 17

3 0.63
16

0.633
16.071

0.3116
201.0619

1.07
1.592

21865.02
97.26

70160
484

30171.75
134.21

96814
667

15


